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Adde 10 Dalixincun, Hongyang City, Huoan PR China P.C:42100§
HENGYANG VALIN MILL TEST CERTIFICATE
STEEL TUBE CO,,LTD Tel and Fax; +88 734 8473739
(ACCORDING TO EN10204 3.18) E-mailt
|CERTIFICATE NO. C201419360-1
CONTRACT-ITEM NO, nlale-0t  [PONO] P13335 DATE; 20146-19] FAGE: 1A
PRODUCT . SMLS STEEL LINE PIPR |DELIVERY N
SPECIFICATION SEE SPECTFICATION NOTE | HEAT TREATMENT |
: BU1BEIC |__povmnsions | 15%0.938% 2953930
TOTAL HUNDLES; 9 | TOTAL PInCES: 9 | TOTAL LENGTH: 327745 f | 7oTAL WEiGHT: 25411 mt
LENGTH | WEIGHT TENSILE TEST ASTM A370
NOQ. § BATCH Ra. HEAT No. | BUNDLES | PIECES ¥ ot SAMPLE TVFE GRIENTATION / SEPE(mm/GAUGE LENG THmm L 750
Wi ¥8@i) | wros RA () Y318
ISpal) |__EL(%) Tt rraTE
TEST
1 745100261 1410951V 9 9 31,753 25411 78550 56985 34.5 . 07 ACCEPTABLE
IMPACT TEST HARDNESS TEST

MO m‘manmm_{ez: NONMETALIC | GRADN NACE MRO75/15Q

) VUTH6CR0°10%8 T [ INCLUSION SIZE 15156/NACE MHRO103

AKT (73 Av.())- | % SHEAR AREA| LE A () Av(l) | %SHEARANEA | 1E ERC
RIEETTEED BOB0/E0 ; 10

' WI-THEORETICAL WEIGHT

W2~-ACTUAL WEIGHT
NR-NORMALIZING ROLLED

-ABSORB ENERGY FOR THE RIRST SET°

SAMPLE ORIENTATION : L-LONGITUDINAL T-TRANSVERSE
SAMPLE TYPE: S--STRIF C~- CLUBBED F-FULL-SECTION

Q&T-QUENCHING AND TEMPERING
AKI-ABSORB ENERGY FOR THE SECOND SET




HENGYANG VALIN MILL TEST CERTIFICATE =~ ** P seares Cojimnracios 1o

STEEL TUBE CO.LTD Tel xnd Fags +86 734 8373739
(ACCORDING TO EN10204 3.18) Email) buiec@hyseeltubecam
(CUSTOMER ’ - L, | CERTIFICATE MO, C201419360-1
CONTRACT-TEM NO. 2211002216- 01 | rono ] P13335 DATE: 2014619 | PAGE: 20
FRODUCT SMLS STEEL LINE PR DELIVERY CONDITIGN | N
SPECIFICATION SEE SPECTFICATION NOTE | HEAT TREATMENT
GRADE BXALBBIC DIMENSIONS | 18%0.938% 29 539,3/¢
TOTAL BUNDLES: ¢ [OTAL_Fmces: 5 [TOTAL LENGTH: 337753 [] |_TOTAL WEIGHT : 28411 ot
ho HEAT Na. CHEMICAL COMPOSITION (%) —
. BATCH Na. Typo r:!a( [ Ma &IunlwI&lmlr]ul&!mlnlaim!n]rxfulms lv!nlc; CB__|awa|swalses| R [ vz [ 3
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FPEBODY PIFE END END OGVE)
NDT Type{Leval) uT ur
TBST T ACCEPTARLE _ ACCEPTABLE WA
RESIDUAL MAGNETIEM ACCEETABIE
A
TEST ) Fr ACCEPFTARLE
NDTES: T ANALYSIS P-FRODUCT ANALYSIS  CB-BQUIVALENT CARBON  ReRATID Ri<Ca 18

CENWsCHMn/8+Cr+ Mo}/ BeTusNIS CEPCHaCeBL/a0+H{MnCie Cul 206N/ B0 153V 1 D28 SUM1=CraCusMonNiny b
ET-19010893-2-201 1. UT5010893-10-2011, MPLISOIDAS3-5-2011. EMISO10293-3-2011. WT-ISO10893-12-3011, LeminatioaT-180-10893-5-20
mmmmmmnmmmmmﬂm.




Adds 10 Dalixineun, Hengyang
HENGYANG VALIN MILL TEST CERTIFICATE CityHunan P.R.China P.C.A21001
STEEL TUBE CO.,LTD Teland Fax: 86 234 8873739
{ACCORDING TO EN10204 3.1B) E-mafls_hsisci@hyatonltube. com _
- . e | cERTIACATE na. C201419360-1
CONTRACT-ITEM NG, 2211002216- 01 | Powo. | PI3335 DATE; W48 pAGE 33
PRODUCT SMLS STEEL LINE FIPE DELIVERY CONDITION, N
SPECIFICATION SEE SPECIFICATION NOTE - [EBAT TREATMERT
e Bt BRC DIMENSIGNS | 15%0.935% 29,5390
BUNDLES: 3§ JroTAL PECES. 9 TOTAL LENGTH: 127,735 8 | TOTAL WEIGHT: 25411  m

Iu_nm: LORIGIN:MADE T CHINA; Z ALL ELEMENTS TO BE LISTED;

AP SLUSU)PSLIASTMIASME AA 337106, NACE MROI73/T5015156 NACE
sPRCIRCATION MROLI3(ONLY FOR HARDNESS)
NaTB

W herchy certify that nuterial herein described has been manufsctared hmﬁmmembrdsndlmiﬁwﬂmmuhdhym

onder and satisfies the corresponding requirements. Quality Munager: . =
This certificate mmwm-ﬂnummmmnmmmammwm ' '__%;-—3- Yx
eop,nfienmmmmwwmmmwummmemmmwmmmummounmam. -1

Any alterstion mdéor Balsfoation wilt be subject to the law,

if you need to mﬁnaﬂ-ﬁdﬁdﬁsmﬂﬂmwummumﬂmmwﬁnm Tube OO LTD, B-mail,
|rsiec@iysesitube.com

(CUSTOMER THIRD PARTY




